



Reliable, responsive,  
and recognized since 1994.

**CORPORATE HEADQUARTERS**

114 Lincoln Ave.  
Cobleskill, NY 12043  
888-680-7974  
www.firetesting.com

**PRODUCT LISTING**

**Reference No.** RBMedford-A-601-Medite

**Status:** Current

**Manufacturer:**

Roseburg, Medford  
2685 North Pacific Highway  
Medford, OR 97501

Corporate Contact:  
Roseburg  
PO Box 1088  
Roseburg, OR

10599 Old Hwy 99 S  
Dillard, OR 97432

Tel: 800 245 1115 (toll free) or  
541 679 3311  
Fax: 541 679 2543

[www.roseburg.com](http://www.roseburg.com)

**Product(s):**

Medite FR Fiberboard

**Report:**

ASTM E-84

Nominal 1/4" to less than 1/2" thick Medite FR Fiberboard (635)

Guardian Test Report: GL 67515, Test Report Date: 8/22/2015  
Standard Tested To: ASTM E84-14, Surface Burning Characteristics of Building Materials  
Results: Rating "A", Flame Spread Index of 15, Smoke Developed Index of 5

Nominal 1/2" through 1-1/2" thick Medite FR Fiberboard (542)

Guardian Test Report: GL 60114, Test Report Date: 8/30/2014  
Standard Tested To: ASTM E-84-2013a, Surface Burning Characteristics of Building Materials  
Results: Rating "A" Flame Spread Index of 25, Smoke Developed Index of 30



Reliable, responsive,  
and recognized since 1994.

**CORPORATE HEADQUARTERS**

114 Lincoln Ave.  
Cobleskill, NY 12043  
888-680-7974  
www.firetesting.com

**PRODUCT LISTING**

**ASTM E-2768 (Extended Time)**

Nominal 3/8" through 1-1/2" thick Medite FR Fiberboard (638)

Guardian Test Report: GL-6-2-17-Y, Test Report Date: 7/11/2017  
Standard Tested To: ASTM E-2768-11 (Extended Time), Surface Burning Characteristics of Building Materials  
Results: Rating "A" Maximum Flame Spread Index of 10, Smoke Developed Calculation 2.26\*

\*The flame Spread Index and Smoke Developed Index are based on the initial 10 minutes of the test that represents the standard ASTM E84 test period. The Maximum Flame Front is based on the 30-minute test period and is measured from the centerline of the burners to a point where flame travels, stops or goes up to a maximum of 24 feet.

**CAN/ULC S102**

Nominal 1/2" through 1-1/2" thick Medite FR Fiberboard (542)

Guardian Test Report: GL 49215, Test Report Date: 7/3/2015  
Standard Tested To: CAN/ULC S102-10, Standard Method of Test for Surface burning Characteristics of Building Materials and Assemblies  
Results: Flame Spread (FSR, 3-Test Average) of 10, Smoke Developed Classification (SDC, 3-Test Average) of 5